

From the Field of Play to the Field of Combat: A Review of the Pharmacological Management of Concussion

Anthony L. Petraglia, MD*

Joseph C. Maroon, MD‡

Julian E. Bailes, MD§

*Department of Neurosurgery, University of Rochester Medical Center, Rochester, New York; ‡Department of Neurological Surgery, University of Pittsburgh Medical Center, Pittsburgh, Pennsylvania; §Department of Neurosurgery, NorthShore University Health System, Evanston, Illinois

Correspondence:

Anthony L. Petraglia, MD,
Department of Neurosurgery,
University of Rochester Medical Center,
601 Elmwood Ave, Box 670,
Rochester, New York 14642.
E-mail: anthony_petraglia@urmc.
rochester.edu

Received, August 29, 2011.

Accepted, January 11, 2012.

Published Online, January 27, 2012.

Copyright © 2012 by the
Congress of Neurological Surgeons



SANS LifeLong Learning and NEUROSURGERY offer CME for subscribers that complete questions about featured articles. Questions are located on the SANS website (<http://sans.cns.org/>). Please read the featured article and then log into SANS for this educational offering.

Traditionally, the medical management of concussion has involved close observation and physical and cognitive rest. Most postconcussive symptoms resolve spontaneously and require only conservative treatment. However, some patients have prolonged recoveries and may benefit from treatment with medications. Some naturally occurring compounds demonstrate multimechanistic neuroprotective properties and may be potential treatment considerations. For the most part, however, current treatments are symptom based for those with persistent postconcussive symptoms. The evidence supporting the various pharmacologic treatments in concussion is equivocal. The choice of which medication to use for a patient depends on the symptom characteristics, and each decision should be made on an individual-case basis. There is a need for well-designed trials investigating the efficacy of various medical therapies.

KEY WORDS: Concussion, Mild traumatic brain injury, Pharmacotherapy, Postconcussive syndrome, Sports, Symptoms

Neurosurgery 70:1520–1533, 2012

DOI: 10.1227/NEU.0b013e31824cebe8

www.neurosurgery-online.com

During recent years, there has been increasing attention focused on the neurological sequelae of sports-related traumatic brain injury (TBI), particularly concussion. Each year, an estimated 1.6 to 3.8 million sports-related concussions occur in the United States alone.¹ Additionally, an estimated 2.3 million military personnel have been deployed to the conflicts in Afghanistan and Iraq since late 2001.^{2,3} Between 10% and 25% of US military troops returning from Iraq or Afghanistan have had a concussion while deployed, with blast injury secondary to improvised explosive devices being the most common cause.⁴⁻⁸ It has been reported that the prevalence of postconcussive headache nears 37% in returning US Army soldiers who have sustained a concussion in combat zones in the Middle East.^{4,9}

Traditionally, the medical management of concussion has involved close observation and physical and cognitive rest. As we have learned

more about concussion over the years, it has become clear that the use of a multifaceted assessment and serial testing can provide a better framework for determining effective individualized patient management strategies. Treatment for patients with concussion is centered on symptom management and education of the patient, family, and other significant contacts (athletic trainers, teachers, coaches, employers, etc). Although the role of education in the management of these patients has been investigated at length,¹⁰⁻²⁰ there have been no randomized, controlled trials of the pharmacological treatment of concussion symptoms. As has been demonstrated in prior reviews, the evidence is equivocal for many of the medications used to manage the postconcussive patient.^{10,21,22} In most cases, the studies involve patients with moderate and severe TBI and fail to look at the efficacy of these medications in a concussion cohort alone.

The symptomatic treatment of concussion can be challenging, in part because of patient heterogeneity. Although no standardized approach exists, a number of effective adjunctive medical therapies for symptoms can, when used appropriately in an individualized manner, improve

ABBREVIATIONS: PCS, postconcussion syndrome; PPCS, prolonged postconcussion syndrome; PTSD, posttraumatic stress disorder; SSRI, selective serotonin reuptake inhibitor; TBI, traumatic brain injury

outcomes. The purpose of this narrative review is to provide an organized, comprehensive overview of the available pharmacological treatment options and strategies for concussion management based on the most current available medical literature. Additionally, the review highlights the need for improved trials investigating the efficacy of the various medical therapies described.

PATIENTS AND METHODS

The primary means of identifying studies to be included in the literature review was an electronic search of the English literature from 1900 to 2011 with MEDLINE, PubMed, and the Cochrane Database using the following search terms: brain injury, head injury, concussion, postconcussion syndrome, TBI, pharmacotherapy, pharmacology, treatment, and intervention, as well as the symptoms according to which this review is arranged. The associated medical subheadings (MeSH) for each database were used preferentially when provided. In addition, any relevant references from the evaluated literature were searched and included in the review to ensure a thorough capture of the literature.

Pathophysiology of Concussion

To appreciate the basis for these potential treatments, one must have a general understanding of the pathophysiology underlying concussion. As defined by the consensus statement generated from the 3rd International Conference on Concussion in Sport (Zurich 2008), a concussion is a complex pathophysiological process affecting the brain that is induced by traumatic biomechanical forces.^{2,3} Simply put, it is a temporary disruption of brain function that typically resolves spontaneously. It can be caused either by a direct blow to the head, face, or neck or by a blow elsewhere on the body with an “impulsive” force transmitted to the head.

Although the acute clinical symptoms are largely thought to reflect a functional disturbance, we know that the mechanical trauma of a concussion may result in neuropathological changes at the ultrastructural level (particularly in those patients with subacute or chronic symptoms), which ultimately initiates a complex cascade of neurochemical and neurometabolic events.²⁴⁻³² At the cellular level, we have come to learn that there is neuronal membrane disruption, or mechanoporation, that leads to ionic shifts and an increase in intracellular glutamate and calcium.^{24,26,29,33} Additionally, mitochondrial dysfunction leads to a failure in ATP and an increase in reactive oxygen species.^{34,35} Concussion may also compromise or alter the control of cerebral blood flow, cerebrovascular reactivity, and cerebral oxygenation.³⁶

There is also accumulating evidence that neuroinflammatory cascades play a significant role in the pathogenesis of disease after concussion and possibly repetitive subconcussive injury.³⁷ The spectrum of postconcussive disease includes acute symptoms, postconcussion syndrome (PCS), persistent or prolonged PCS (PPCS), mild cognitive impairment, chronic traumatic encephalopathy, and dementia pugilistica.³⁸⁻⁴² The role of neuroinflammation and immunoexcitotoxicity in the genesis of these postconcussive processes has recently been reviewed.³⁷ The acute and chronic timing of some of these cascades may have important implications in the treatment of concussed individuals.

To Treat or Not to Treat?

Most patients who sustain a concussion have a spontaneous, sequential resolution of their symptoms within a period of 7 to 10 days.^{23,43-46} Some patients have a prolonged recovery and will display signs and symptoms

of concussion past the usual period. Different time points have been suggested in the literature as to when a patient can be considered to exhibit a PCS. For some, a diagnosis of PCS may be made when symptoms resulting from concussion last for > 3 months after the injury.⁴⁷ In addition, PCS has been described in the literature as symptoms lasting > 10 days.⁴⁸ A small minority of patients will have symptoms lasting > 6 months; this is referred to as PPCS.⁴⁹ Still, discrepancy exists in the literature regarding the timing of this phenomenon because PPCS has been described by other standards as symptoms lasting > 3 months.⁵⁰ We consider the persistence of symptoms between 6 weeks and 3 months to be consistent with PCS and any symptoms lasting > 3 months as a PPCS.⁵¹

When deciding whom should be treated pharmacologically, one should consider first whether the patient symptoms have exceeded the typical recovery period and second whether the symptoms are negatively affecting the patient's life to such a degree that the possible benefit of treatment outweighs the potential adverse effects of the medication being considered.²²

We tend to explore naturally occurring supplements and compounds as an initial therapeutic approach to concussion patients. Recently, there has been an immense interest in natural compounds and nutraceuticals (ie, food derivatives or dietary supplements and herbal remedies that provide health benefits). Some of these preparations and compounds have been used for centuries to treat illness, and they have become more popular in society lately, particularly because of their relatively few side effects.⁵² The use of natural antiinflammatory agents for pain relief has been described,⁵³ and we have recently reviewed some potential natural neuroprotective compounds that may be useful for patients with concussion, including eicosapentaenoic acid/docosahexaenoic acid or fish oil, docosahexaenoic acid alone, curcumin, resveratrol, creatine, green tea, ginseng, *Scutellaria baicalensis*, *Salvia miltiorrhiza*, and vitamins E, C, and D.^{52,54-57} If neuroinflammation is a possible common substrate, it would seem reasonable that therapeutic options should at least include some antiinflammatory mechanisms of action.^{37,52} We feel that such compounds address the underlying pathophysiological processes (particularly neuroinflammation) and thus aid in patient and disease management. When patients have persistent symptoms despite conservative efforts and a natural therapeutic approach, then we consider pharmacological symptom treatment options. Although no clinically validated pharmacological treatment has been shown to speed recovery or to ameliorate the deficits attributed to TBI,⁵⁸ patients with PCS or PPCS may benefit from symptomatic medical treatment while they are healing.^{13,58-60}

There are several general points to keep in mind when considering using medication to treat postconcussion symptoms. In our experience, it is best to avoid medications that lower the seizure threshold. Additionally, we have found that medications should not be prescribed that may cause confusion or contribute to cognitive slowing, fatigue, or daytime drowsiness, which could potentially confound the clinical examination. We also feel that, in general, therapies should be initiated at the lowest effective dose and then titrated slowly on the basis of tolerability, side effects, and clinical response. All patient medications and over-the-counter supplements should be reviewed. These basic principles have been similarly reflected in other reviews on concussion management.^{10,22,23} Treatment of concussion should be symptom specific, and these symptoms are generally grouped into 4 categories^{22,23,60}: somatic complaints, sleep disturbance, emotional difficulties, and cognitive difficulties (Tables 1-5). It is important to remember that a complex relationship exists between the various concussion symptoms and that alleviating 1 symptom may improve others.

TABLE 1. Pharmacotherapy for Somatic Symptoms: Headache^a

Symptom	Class	Medication	Brand Names	Dosing	Side Effects
Headache	Analgesics	Acetaminophen	Tylenol	500 to 1000 mg 3-4 times daily (maximum daily dose, 4000 mg)	Usually rare; at high doses/overdoses, vomiting, liver and kidney failure
		Aspirin	Bayer, Bufferin, Ecotrin	81 or 325 mg daily	GI upset, ulcers, bleeding, nausea, headache
	NSAIDs	Ibuprofen	Advil, Motrin	600-800 mg 3 times daily	GI upset, GI ulcers, GI bleeding, dizziness, nausea, vomiting, loss of appetite, arrhythmia, confusion; prolonged use in concussion patients can lead to rebound headaches
		Naproxen	Aleve, Naprosyn	550-850 mg twice daily	
		Diclofenac	Voltaren, Cataflam	50-100 mg daily (divided doses)	
	Antidepressants	Amitriptyline	Elavil, Endep, Vanatrip	10-25 mg QHS; titrate up for effect (usually doses of ≤ 150 mg)	Nausea, GI upset, weakness, blurred vision, changes in appetite, drowsiness, dizziness, arrhythmia, motor tics, seizures, hallucination, unusual bleeding
		Nortriptyline	Aventyl, Pamelor	10-25 mg QHS; titrate as above	
	Anticonvulsants	Valproic acid	Depakene, Depakote	250 mg twice daily; can titrate up in increments of 250 mg for effect; (maximum daily dose, 1500 mg)	Drowsiness, dizziness, headache, diarrhea, constipation, heartburn, appetite changes, weight changes, back pain, agitation, mood swings
		Topiramate	Topamax, Topiragen	15-25 mg QHS and slowly raised to as high as 100 mg twice daily	
		Gabapentin	Neurontin, Gabarone, Vanatrex, Horizant	300 mg 3 times daily and may be slowly raised as high as 1200 mg 3 times daily	Dizziness, headache, blurred vision, anxiety, memory problems, motor tics, increased appetite
	β-Adrenergic antagonists	Propranolol	Inderal, Innopran	40-320 mg daily (divided doses)	Abdominal cramps, fatigue, insomnia, nausea, depression, impotence, lightheadedness, slow heart rate, low blood pressure, cold extremities, shortness of breath or wheezing; not to be used in patients with asthma
		Metoprolol	Lopressor, Toprol	25 mg twice daily; can increase dose up to 100 mg twice daily if needed	
	Ergot preparations (abortive)	Dihydroergotamine	DHE45, Migranal	Intranasal vs IM/SQ vs IV (0.5-1 mg, maximum, 2 mg/d)	Abnormal skin sensations, anxiety, diarrhea, dizziness, flushing, sweating, nausea, vomiting
	Triptans (abortive)	Sumatriptan	Imitrex, Alsuma	Oral: 25-100 mg prn; intranasal: 10-20 mg BID prn; SQ: 6 mg	Unusual taste (nasal formulation), paresthesias, hyperesthesia, dizziness, chest tightness, dizziness, vertigo, tingling, hypertension, injection site reactions, flushing, chest pressure, heaviness, jaw or neck pain
		Zolmitriptan	Zomig	Oral: 5-10 mg; intranasal: 5 mg	
		Rizatriptan	Maxalt	5-10 mg; can repeat dose 2 h from first dose (maximum, 30 mg/d)	

^aGI, gastrointestinal; NSAIDs, nonsteroidal antiinflammatory drugs; prn, as needed; QHS, at bedtime; SQ, subcutaneous.

TABLE 2. Pharmacotherapy for Somatic Symptoms: Dizziness, Fatigue, Nausea^a

Symptom	Class	Medication	Brand Names	Dosing	Side Effects
Dizziness	Vestibular suppressants	Meclizine	Antivert, Bonine, Medivert	12.5-50 mg every 4 to 6 h prn	Hallucinations, blurred vision, dry mouth, constipation, dizziness, drowsiness
		Scopolamine	Scopace, Transderm-Scop Maldemar	0.5-mg patch every 3 d prn	Dry mouth, topical allergy, tachyarrhythmia, drowsiness, dizziness, restlessness, blurred vision, dry or itchy eyes, flushing, nausea, vomiting, headache
		Dimehydrinate	Dramamine, Driminate	50 mg every 4 to 6 h prn	Dizziness, drowsiness, dry mouth/throat
	Benzodiazepines	Lorazepam	Ativan	0.5 mg twice daily	Sedation, dizziness, weakness, unsteadiness, depression, loss of orientation, headache, respiratory depression; caution should be used because these medications can cause physical dependence
		Clonazepam	Ceberclon, Klonopin, Valpax	0.25-0.5 mg twice daily	
		Diazepam	Valium, Valrelease	2-10 mg daily	
Fatigue	Neurostimulants	Methylphenidate	Ritalin, Concerta, Metadate	5 mg twice daily; can titrate up total daily dose by 5 mg every 2 wk to a maximum of 20 mg twice daily	Insomnia, decreased appetite, GI upset, headaches, dizziness, motor tics, irritability, anxiousness, tearfulness
		Dextroamphetamine	Adderall, Dexadrine ProCentra	5 mg daily; can titrate up for effect (maximum daily dose, 40 mg)	Anxiety, GI upset, insomnia, irritability, euphoria, starting episodes
		Modafanil	Provigil	100 mg every morning; can increase by 100 mg, using divided doses (maximum daily dose, 400 mg)	Headache, dizziness, feeling nervous or agitated, nausea, diarrhea, insomnia, dry mouth, hallucinations, depression
		Amantadine	Symadine, Symmetrel	100-400 mg daily	Dizziness, blurred vision, anxiety, insomnia
		Atomoxetine	Strattera	40 mg daily (single or divided doses); can titrate up for effect (maximum daily dose, 100 mg)	Dry mouth, irritability, nausea, decreased appetite, constipation, dizziness, sweating, dysuria, sexual problems, weight changes, palpitations, tachycardia, hypertension
Nausea	Antiemetics	Ondansetron	Zofran	4 mg every 4 times daily prn	Dizziness, drowsiness, anxiety, diarrhea, blurred vision, dry mouth, stuffy nose, tinnitus, weight gain, swelling, impotence, constipation, lightheadedness
		Phenergan	Phenergan, Pentazine, Promethagan	12.5 to 25 mg 4 times daily prn	

^aGI, gastrointestinal; prn, as needed.

Somatic Symptoms

The initial treatment of somatic complaints in a concussion patient starts with a thorough clinical evaluation and is based on individual symptom presentation (Tables 1 and 2). Posttraumatic headaches are the

most common symptom reported after a concussion and occur acutely in > 90% of patients.⁶¹⁻⁶⁴ There may be an increased risk of hemorrhage within the first 24 to 48 hours after concussion.⁶⁵ In general, aspirin and other nonsteroidal antiinflammatory drugs are avoided in the acute

TABLE 3. Pharmacotherapy for Sleep Disturbances^a

Class	Medication	Brand Names	Dosing	Side Effects
Sedative-hypnotics	Zolpidem	Ambien, Edluar, Zolpimist	5 mg QHS; can increase to 10 mg QHS if poor results	Drowsiness, headache, dizziness, lightheadedness, unsteady walking, difficulty with coordination, constipation, diarrhea, heartburn, stomach pain, changes in appetite, paresthesias, unusual dreams
Serotonin modulators	Trazodone	Desyrel, Oleptro	25-50 mg QHS	Headache or heaviness in head, nausea, vomiting, bad taste in mouth, stomach pain, diarrhea, constipation, changes in appetite or weight, weakness, nervousness, decreased concentration, confusion, nightmares, tinnitus
α-Adrenergic antagonists	Prazosin	Minipress	1 mg QHS; may slowly increase/titrate dose for effect (maximum daily dose, 10 mg QHS)	Dizziness, drowsiness, dry mouth, frequent urination, headache, lack of energy, nausea, lightheadedness, nasal congestion, weakness
Supplement	Melatonin	Health Aid Melatonin, VesPro Melatonin, SGard	0.3-5 mg QHS	Daytime sleepiness, sleepwalking, confusion, headache, dizziness, abdominal discomfort

^aQHS, at bedtime.

period so as to not induce or exacerbate intracranial hemorrhage, although no controlled trials have demonstrated this theoretical risk, albeit an extremely small one.⁴⁶ Additionally, in concussion patients, rebound headaches are common with prolonged nonsteroidal anti-inflammatory drugs and narcotic use and can potentially complicate the recovery process.⁶⁶⁻⁶⁸ For this reason, acetaminophen is a logical choice for the treatment of the postconcussion headache in the acute period. Most patients will have a spontaneous resolution of their headache; however, those patients who go on to develop persistent headaches as a part of a PCS may require further treatment.

Management of headache in TBI may be difficult and complex because of the many possible underlying factors. Most patients who develop persistent headaches after concussion have tension-type or migrainelike headaches⁶⁷⁻⁷⁰; however, some patients with cervicogenic pain, myofascial injury, temporomandibular joint injury, or muscle spasms in the superior trapezius and semispinalis capitis muscles in the suboccipital region can also present with headaches.^{46,71} The medications selected for treatment usually reflect the character of the headaches. Should a headache seem to be secondary to cervicogenic pain, myofascial injury, or muscle spasms, patients may benefit from treatment with a muscle relaxant. Antidepressants are commonly used to treat postconcussion headaches despite the equivocal evidence in the literature.^{10,13} Positive or negative, most of the evidence is weak (Level III) in part because of poor study design, heterogeneous patient populations, and a lack of adequate control subjects.^{10,22} In addition, the variation in medication regimens (ie, dose, duration, start of treatment) across studies makes it difficult to synthesize the data. The antidepressant amitriptyline has shown efficacy in the treatment of postconcussion headaches in some studies.^{10,72,73} In 1 retrospective review that looked at 23 mild TBI patients treated with amitriptyline for posttraumatic headaches, 56% and 34% of patients had an excellent and a good recovery, respectively.⁷² In this study, there also seemed to be

more favorable outcomes for patients who were younger, were female, and started on medication shortly after injury.⁷² It is important to recognize that such a study is limited by its design and very small sample size, making it difficult to draw any definitive conclusions from the study. Another study looked at amitriptyline treatment in 12 depressed nonmild TBI patients with headaches and compared them with 10 depressed concussion patients with headaches.⁷⁴ They concluded that postconcussive headaches were not successfully managed with amitriptyline. Interestingly, although all patients in the depressed, nonmild TBI group exhibited headache improvement after 4 weeks of amitriptyline, none of the patients in the depressed, mild TBI group exhibited improvement with their headaches.⁷⁴ Amitriptyline is used in the treatment of tension-type and migrainelike headache not associated with trauma and thus remains a good option for postconcussive headaches.^{22,67,69,70} One additional benefit of amitriptyline may be its sedative effects, which can sometimes provide relief for those also suffering from sleep disturbances after a concussion.^{22,66,67,70}

One study reviewed 34 patients treated with repetitive administration of intravenous dihydroergotamine and metoclopramide for postconcussion headache.⁷⁵ Patients varied in the period of time they had headaches after trauma, ranging from 1 day to > 3 years. All patients displayed at least 3 other PCS symptoms, including memory problems, impaired concentration, sleep problems, dizziness, and anxiety. A good to excellent overall headache response to dihydroergotamine therapy was achieved by 28 patients (85%).⁷⁵ Patients also obtained good to excellent relief of memory problems (91% of patients), sleep problems (94%), and dizziness (88%). Dihydroergotamine seemed to be well tolerated, and no serious or unexpected adverse reactions were reported.⁷⁵

Valproic acid is a medication believed to affect the function of the neurotransmitter γ-aminobutyric acid in the human brain. Its mechanism of action includes enhanced neurotransmission of γ-aminobutyric acid via inhibition of γ-aminobutyric acid transaminase; however, several other

TABLE 4. Pharmacotherapy for Emotional Symptoms^a

Symptom	Class	Medication	Brand Names	Dosing	Side Effects
Depression	Tricyclic antidepressants	Amitriptyline	Elavil, Endep, Vanatrip	10-25 mg QHS; titrate up for effect (usually doses of ≤ 150 mg)	Nausea, GI upset, weakness, blurred vision, changes in appetite, drowsiness, dizziness, arrhythmia, motor tics, seizures, hallucination, unusual bleeding
		Nortriptyline	Aventyl, Pamelor	10-25 mg QHS; titrate as above	
Depression	Selective serotonin reuptake inhibitors	Sertraline	Zoloft	25 mg daily; can increase weekly in 25-mg increments (maximum daily dose, 200 mg)	Aggressiveness, strange changes in behavior, suicidal thoughts/behavior, extreme changes in mood, insomnia, nausea, dry mouth, decreased libido, dizziness, diarrhea
		Citalopram	Celexa	10 mg daily; can titrate dose up for effect (maximum daily dose, 80 mg)	Constipation, decreased sexual desire or ability, diarrhea, dizziness, drowsiness, dry mouth, increased sweating, lightheadedness
		Escitalopram	Lexapro	10-20 mg daily	Nausea, dizziness, GI upset, increased appetite, hallucination, arrhythmia
		Paroxetine	Paxil	20 mg daily; can titrate dose up for effect (maximum daily dose, 50 mg)	Anxiety, blurred vision, constipation, decreased sexual desire or ability, diarrhea, dizziness, drowsiness, dry mouth, loss of appetite, nausea, nervousness, stomach upset
		Fluoxetine	Prozac	20 mg daily; can increase maintenance dose up to 80 mg daily	Anxiety, nausea, motor tics, decreased appetite, weakness
		Other anti-depressants	Bupropion	Wellbutrin, Zyban	Dose depends on if immediate release vs sustained release vs extended release; (maximum daily dose, 450 mg)
Anxiety	Benzodiazepines	Lorazepam	Ativan	0.5 mg twice daily	Sedation, dizziness, weakness, unsteadiness, depression, loss of orientation, headache, respiratory depression; caution should be used because these medications can cause physical dependence
		Clonazepam	Ceberclon, Klonopin, Valpax	0.25-0.5 mg twice daily	
		Diazepam	Valium, Valrelease	2-10 mg daily	

^aGI, gastrointestinal; QHS, at bedtime.

mechanisms of action have been proposed in recent years.⁷⁶ Valproic acid also blocks voltage-gated sodium channels and T-type calcium channels. These particular mechanisms make valproic acid a broad-spectrum anticonvulsant drug.⁷⁶ Valproic acid has been found useful for the

treatment of migraine and chronic daily headaches. Thus, another study sought to determine the effectiveness of divalproex sodium in the treatment of chronic daily posttraumatic headaches.⁷⁷ Those authors performed a retrospective review of 100 patients treated with divalproex

TABLE 5. Pharmacotherapy for Cognitive Symptoms^a

Class	Medication	Brand Names	Dosing	Side Effects
Neurostimulants	Methylphenidate	Ritalin, Concerta, Metadate	5 mg twice daily; can titrate up total daily dose by 5 mg every 2 wk to a maximum of 20 mg twice daily	Insomnia, decreased appetite, GI upset, headaches, dizziness, motor tics, irritability, anxiousness, tearfulness
	Dextroamphetamine	Adderall, Dexadrine ProCentra	5 mg daily; can titrate up for effect (maximum daily dose, 40 mg)	Anxiety, GI upset, insomnia, irritability, euphoria, starting episodes
	Modafanil	Provigil	100 mg every morning; can increase by 100 mg using divided doses (maximum daily dose, 400 mg)	Headache, dizziness, feeling nervous or agitated, nausea, diarrhea, insomnia, dry mouth, hallucinations, depression
	Amantadine	Symadine, Symmetrel	100-400 mg daily	Dizziness, blurred vision, anxiety, insomnia
	Atomoxetine	Strattera	40 mg daily (single or divided doses); can titrate up for effect (maximum daily dose, 100 mg)	Dry mouth, irritability, nausea, decreased appetite, constipation, dizziness, sweating, dysuria, sexual problems, weight changes, palpitations, tachycardia
Selective serotonin reuptake inhibitors	Sertraline	Zoloft	25 mg daily; can increase weekly in 25-mg increments (maximum daily dose, 200 mg)	Aggressiveness, strange changes in behavior, extreme changes in mood, insomnia, nausea, dry mouth, decreased libido, dizziness, diarrhea
	Fluoxetine	Prozac	20 mg daily; can increase maintenance dose up to 80 mg daily	Anxiety, nausea, motor tics, decreased appetite, weakness
Acetylcholinesterase inhibitors	Donepezil	Aricept	5-10 mg daily	Severe diarrhea, severe nausea or vomiting, weight loss, stomach pain, fainting spells, bradycardia, difficulty passing urine, worsening of asthma, stomach ulcers
	Rivastigmine	Exelon	1.5 mg twice daily; can be titrated for effect (maximum daily dose, 200 mg)	Diarrhea, dizziness, drowsiness, headache, loss of appetite, nausea, stomach upset, vomiting
	Galantamine	Razadyne	4 mg twice daily initially, then increased to goal 8 to 12 mg twice daily (also available in extended-release form)	Diarrhea, dizziness, headache, loss of appetite, nausea, stomach upset, drowsiness, weight loss
Others	Cytidine diphosphate choline	Citicoline	250-500 mg daily	Increased body temperature, sweating, nausea loss of appetite

^aGI, gastrointestinal.

sodium for posttraumatic headaches of ≥ 2 months, all resulting from mild head injuries, defined in the study as having a period of unconsciousness < 20 minutes, a Glasgow Coma Scale ≥ 13 , and posttraumatic amnesia lasting < 48 hours. For patients to be included in the study, their charts had to show at least 1 month (or more) of treatment with divalproex. Dosing had been individualized for optimum therapeutic effect. Starting dose was generally 250 mg daily (sometimes as 125 mg taken twice a day). This was increased by 250 mg/wk, depending on patient response. Maximum doses were 500 mg 3 times a day. No other prophylactic medications were used. After at least 1 month of treatment, 60% of patients in the study had mild to moderate improvement in their headaches; 48% either showed no response (26%) or discontinued treatment because of side effects (14%) that included nausea, weight gain, hair loss, and tremor; and 58% of patients who showed improvement had

a change in their headache pattern from daily to episodic. So, the authors concluded that divalproex sodium appears to be safe and effective for the treatment of persistent postconcussive headaches.⁷⁷

To determine the outcomes of acute and prophylactic medical therapies prescribed for chronic posttraumatic headaches after mild head trauma in US Army soldiers, a retrospective cohort study was conducted with 100 soldiers undergoing treatment for chronic posttraumatic headaches at a single center.⁴ Response rates to various headache abortive medications were determined. Treatment outcomes were also compared between subjects with blast-induced injury and nonblast posttraumatic headache. Headache frequency decreased by 41% among nonblast patients compared with the 9% decrease seen among blast-injury patients. A significant decline in headache frequency occurred in the 29 patients treated with topiramate (100 mg divided daily) but not in the 48 patients

treated with a low-dose tricyclic antidepressant. Additionally, a significantly greater proportion of patients (70%) who used a triptan-class medication experienced reliable headache relief within 2 hours compared with the 42% of subjects using other headache abortive medications. The authors concluded that triptan-class medications appeared to be effective for aborting posttraumatic headaches in military troops attributed to a concussion from a blast injury or nonblast injury and that topiramate appeared to be an effective headache prophylactic therapy in those same patients.⁴ Interestingly, this study also compared baseline characteristics between patients who did and did not have a $\geq 50\%$ reduction in headache frequency at follow-up compared with baseline. Only 2 baseline factors were significantly associated with a favorable outcome: nonblast injury mechanism and poor sleep quality. Time since onset of headache, headache frequency, analgesic overuse, number and severity of concussions, posttraumatic stress disorder (PTSD), depression, overall burden of postconcussive symptoms, and self-reported memory impairment were not significantly associated with the change in headache frequency 3 months after the start of treatment.

Other options exist for persistent headaches after a concussion; however, as with the previously mentioned treatments, there is scant literature to use to direct treatment selection. Consequently, the treatments for postconcussive headaches are based on those that are prescribed for characteristically similar but etiologically distinct headache disorders (migrainelike, tension-type, clusterlike, etc). For posttraumatic headaches, the distinctions are relative and numerous features may be common to all. Nonetheless, several reviews discuss the use of β -blockers, calcium channel blockers, triptans, and gabapentin as potential medical therapies for persistent postconcussive headaches, mostly on the basis of their use in other headache disorders.^{22,66,67,70}

Some small reports and studies have looked at the use of some of these other treatments in patients with posttraumatic headaches.^{4,73,78-81} For example, triptans are a family of tryptamine-based drugs traditionally used as abortive medication in the treatment of migraines and cluster headaches. Their action is attributed to their binding to serotonin 5-HT_{1B} and 5-HT_{1D} receptors in cranial blood vessels, causing their constriction and subsequent inhibition of proinflammatory neuropeptide release. These drugs may be effective because they act on serotonin receptors in nerve endings and the blood vessels.⁸²⁻⁸⁴ One case series reported 4 patients with posttraumatic headaches after mild TBI treated with subcutaneous sumatriptan.⁸¹ Of 32 treated attacks, there was adequate headache relief in 95%, with the average time to relief of 51 minutes. Another small case series discussed the treatment of 7 patients with posttraumatic headaches after mild TBI with subcutaneous sumatriptan and reported headache relief by 20 minutes.⁸⁰ Another example is the use of β -blockers for the treatment of migrainelike headaches. The mechanism is unclear, but β -blockers may work by decreasing prostaglandin production, although they may also prevent headaches through their effect on serotonin or a direct effect on arteries. One study reported the use of propranolol alone or in combination with amitriptyline in 30 patients with headache after minor head trauma.⁷³ Twenty-one patients (70%) reported “a dramatic reduction in the frequency and severity of their headaches.” Thus, in certain circumstances in which trials with other medications have proven ineffective, such medications may make reasonable choices, albeit anecdotally.

Dizziness and disequilibrium are also common somatic symptoms experienced by the postconcussive patient. These symptoms have been reported in $> 30\%$ of people sustaining a concussion.⁸⁵ The differential diagnosis for these symptoms is broad; thus, the patient interview, medication review, and clinical examination often guide the clinician in

determining the plan of care and determining whether they are even related to the concussion. Although vestibular suppressants have been shown to be effective acutely for vestibular disorders, the same cannot be said for chronic dizziness after a concussion.⁸⁶ No studies have demonstrated the effectiveness of such medications after a concussion; however, studies using objective balance assessments have shown that nonpharmacological interventions such as vestibular rehabilitation may be a useful alternative.⁸⁷⁻⁹⁰ If chronic postconcussive dizziness is severe enough to significantly limit functional activities of daily living, a brief trial of a vestibular suppressant may be warranted. Careful consideration should be given to the use of these medications in PCS patients, given the effects on arousal and memory and their addictive qualities.⁶¹ Potential medical therapies for persistent postconcussive dizziness include meclizine, scopolamine, and dimenhydrinate. In general, treatment with benzodiazepines (although possibly effective) should be avoided if possible given their sedating and addictive qualities.

Fatigue is another common symptom reported in postconcussion patients. Medications, substance use, and lifestyle can also contribute to fatigue; thus, all medical and psychological issues and modifiable factors should be addressed first. The importance of distinguishing such confounding factors is best highlighted by the overlap between depression and fatigue, which could limit the effectiveness of certain pharmacologic agents. All conservative measures should be taken before pharmacotherapy is initiated for fatigue. Although neurostimulants are widely used in TBI (particularly severe TBI),^{22,91-94} there is no research evidence to support the use of these medications for fatigue in concussion. The pharmacological agents that have been assessed in mild to severe TBI, with variable success, include methylphenidate, modafinil, and amantadine.^{22,92,93}

In general, posttraumatic nausea occurs frequently in the acute period after concussion and less commonly as a part of a PCS. Persistent nausea in postconcussion patients most commonly occurs in association with persistent dizziness or secondary to medication effects.⁹⁵ Before treating patients with antiemetics such as ondansetron, the clinician should be sure to review the patient's history thoroughly and to attempt to define any triggers or patterns. Other somatic symptoms that typically follow a concussion acutely such as vision difficulties (ie, diplopia, blurred vision, photophobia), hearing difficulties (ie, altered acuity, phonophobia), and changes in appetite tend to resolve spontaneously with conservative measures and rarely require further treatment.⁹⁵

Sleep Disturbance Symptoms

Difficulties with sleep often occur acutely after a concussion and are a common source of significant morbidity, especially for student athletes because they tend to markedly affect school performance.^{22,63} Patients may have difficulty falling asleep or staying asleep or may suffer from insomnia. Sleep hygiene is one of the first issues that should be addressed and discussed with patients.^{22,61,96} Patients should be advised to eliminate distractions from the bedroom (television, stereo, video games, telephones, computers). Bedtime should be spent sleeping. Reducing the sources of stimulation can help the patient fall asleep and stay asleep. Having patients return to and engage in daytime physical and mental activities, within each individual's functional limits, will help to establish a regular, normalized sleep-wake pattern. Additionally, those with sleep disturbances should avoid caffeine, nicotine, and alcohol use and minimize daytime naps.²²

If conservative measures do not suffice, sleep agents may assist patients with PCS (Table 3). Trazodone is an antidepressant with 5-HT_{2A} receptor antagonist and some serotonin reuptake inhibitor properties.^{22,97} It has

anxiolytic and hypnotic effects, with fewer anticholinergic and sexual side effects than other antidepressants; thus, it is commonly used to treat sleep disturbances after concussion.^{22,97} Some clinicians prefer to use other common agents such as zolpidem or tricyclic antidepressants.⁹⁶

Prazosin is a selective α -1 receptor antagonist best known for its use in the treatment of hypertension, anxiety, and PTSD. A recent observational study examined whether treatment with sleep hygiene counseling and oral prazosin would improve sleep, headaches, and cognitive performance.⁹⁸ The cohort of patients included 126 veteran soldiers with blast-induced mild TBI during deployment in Operation Iraqi Freedom or Operation Enduring Freedom. Of the 126 veterans, 74 had comorbidities, including frequent, severe headaches and residual deficits on neurological examination, neuropsychological testing, or both. Of these veterans, 71 had PTSD and only 5 had restful sleep. After 9 weeks of treatment, 65 veterans reported restful sleep, and a significant number of patients had improved headaches and cognitive assessment scores.

Other clinicians prefer to use melatonin as a sleep agent. Melatonin is an endogenous hormone produced primarily by the pineal gland and converted from serotonin. The production of melatonin is greatest during times of darkness, and its levels are lowest during the day.²² The high efficacy, high safety profile, and virtual lack of toxicity of melatonin make it of interest in clinical medicine.⁹⁹ Prior studies have shown it to be effective and safe for use in TBI patients, with most studies using 5-mg dosing.^{97,100-104} Melatonin is an over-the-counter supplement; its recommended dosage is 0.3 to 5 mg.^{105,106} This is considered to be a safe and effective dosage.^{105,106} Generally, it is a good idea to start first at lower melatonin doses and then gradually increase the dosage until the most effective dosage is found. The basic mechanism by which melatonin produces sleepiness in humans is unclear, although 3 main hypotheses have been proposed. The mechanism of action of melatonin may involve a phase shift of the endogenous circadian pacemaker, a reduction in core body temperature, and/or a direct action on somnogenic structures of the brain.¹⁰⁷

Emotional Symptoms

Emotional symptoms are common in postconcussive patients.^{23,63} Patients may report irritability, depression, apathy, anxiety, PTSD, personality changes, disinhibited behavior, or emotional lability. Restrictions on activity, in addition to the removal of an athlete from their teammates or a soldier from his/her fellow troops, can also lead to depression. Many of the acute emotional symptoms are short-lived and can be managed conservatively with coping strategies, professional counseling, and support of family and friends.²² However, those patients with persistent postconcussive emotional/behavioral symptoms may benefit from pharmacological treatment in addition to nonpharmacological therapeutic measures²² (Table 4). Anxiolytics such as benzodiazepines can be used in low doses for patients with symptoms of anxiety; however, they should be avoided if at all possible because of their sedating effects.^{22,95} In general, antidepressants have been used globally for most emotional symptoms.²²

Both tricyclic antidepressants and selective serotonin reuptake inhibitors (SSRIs) have been investigated as therapeutic options in the treatment of TBI-related depression.^{108,109} Some studies suggest that although amitriptyline has been useful in treating primary depression, it may not be as effective for treating post-TBI depression.^{10,108,110,111} As with the medical treatments for other concussion symptoms, most of the evidence for SSRI use in concussion comes from small, uncontrolled/open studies and case reports rather than large randomized trials. That being said, SSRIs have become the primary treatment for TBI-associated depression because of their perceived clinical efficacy and relatively few side effects.

In 1 study, an 8-week, nonrandomized, single-blind, placebo run-in trial of sertraline was conducted on 15 patients diagnosed with major depression between 3 and 24 months after a mild TBI.¹¹² On the Hamilton Depression Rating Scale, at least 13 patients (87%) had a decrease in their score of $\geq 50\%$ ("response"), and 10 patients (67%) achieved "remission" of their depression by week 8 of sertraline treatment.¹¹² There was also a statistically significant improvement in other postconcussive symptom, including psychological distress, anger, aggression, and cognitive variables of psychomotor speed and recent verbal/visual memory. Thus, treating depression after a concussion may also improve other cognitive symptoms or deficits in patients.¹¹³

Another study examined the rates of response and remission associated with citalopram treatment for major depression after TBI.¹¹⁴ Patients with major depression after mild to moderate TBI were treated with citalopram for either 6 weeks ($n = 54$) or 10 weeks ($n = 26$). The Hamilton Depression Rating Scale was used to assess depression severity and treatment effect. At 6 weeks, 54 subjects were assessed and 27.7% responded with 24.1% in remission. At 10 weeks, 26 subjects were assessed and 46.2% responded with 26.9% in remission. The authors concluded that although the response rate in their patient cohort was substantially lower than previously reported for patients with TBI, it was comparable to the results of the largest effectiveness trial of citalopram for general outpatients with major depression in the absence of TBI.¹¹⁴ Once a response or remission is achieved, it is uncertain how long therapy should be continued in this patient population.¹¹⁵ Other SSRIs have also been investigated.^{21,116,117} Paroxetine was found to be just as effective as citalopram in improving emotional symptoms in 1 study,¹¹⁶ and another study found significant improvement in mood with fluoxetine treatment in post-TBI patients,¹¹⁷ although the TBI populations were heterogeneous in these studies.

Cognitive Symptoms

Cognitive complaints and symptoms are extremely common in the first hours and days after a concussion.^{22,23,63,118,119} Patients frequently report difficulty with memory and concentration. Advances in computerized neuropsychological testing have revealed qualitative deficits in memory, complex attention, or working memory and speed of mental and motor performance.^{23,45,118-120} The majority of patients who sustain a concussion have a resolution of their acute cognitive symptoms within days to a few weeks. A subgroup of individuals continue to have both subjective symptoms and persistent deficits on formal neuropsychological testing, and these patients may benefit from a trial of medications (Table 5).

Although no studies have investigated the role of methylphenidate strictly in the setting of concussion, it has been studied more than other cognitive agents in TBI.¹²¹⁻¹²⁵ There is evidence to support the use of methylphenidate in treating deficits in attention, processing speed, and general cognitive functioning.^{22,108} One study investigated 34 adults with moderate to severe TBI and attention complaints in the postacute phase of recovery in a 6-week, randomized, double-blind, placebo-controlled, repeated crossover study of methylphenidate administration.¹²⁴ They found that methylphenidate had a clinically significant effect on processing speed, attention, and some aspects of on-task behavior in naturalistic tasks. The effect of subacute administration of methylphenidate on recovery from moderate to moderately severe closed-head injury was explored in a double-blind, placebo-controlled trial.¹²¹ The study included 23 patients ranging in from 16 to 64 years of age. Head injury severity ranged from moderately severe to "complicated mild" (defined as Glasgow Coma Scale from 13 to 15 with evidence of cerebral

contusion on computed tomography scan). Thirty-day follow-up was based on 12 patients, whereas 90-day evaluation was based on 9 patients, with complicated mild head injuries excluded from the analyses. Although this study was clearly limited by a small and very heterogeneous patient size, subacute administration of methylphenidate after moderately severe head injury appeared to enhance the rate but not the ultimate degree of recovery.¹²¹ Not all studies have shown such a benefit from methylphenidate, however, and caution should be exercised when prescribing methylphenidate because of its potential to lower seizure thresholds.^{21,22,125}

Amantadine is another potential medication used to manage postconcussive neurocognitive recovery.^{126,127} Amantadine appears to act through several pharmacological mechanisms, but no dominant mechanism of action has been identified. A dopaminergic and noradrenergic agent, it may also be a weak *N*-methyl-D-aspartate receptor antagonist. The role of amantadine in TBI has been investigated, with equivocal evidence in the literature regarding its efficacy. Several studies have suggested that amantadine is safe and may improve cognitive functioning.^{128,129} In 1 study of 22 patients with mild, moderate, and severe TBI, amantadine was found to significantly improve executive function testing.¹²⁸ Additionally, positron emission tomography scans demonstrated a significant increase in left prefrontal cortex glucose metabolism that correlated with improved cognitive testing. Amantadine may be particularly effective in pediatric patients.^{130,131} On the other hand, a small prospective, randomized, double-blind, placebo-controlled study did not find positive results with amantadine treatment in 10 heterogeneous patients with TBI.¹³² Although the study had numerous limitations, the authors concluded that there was no difference in rate of cognitive improvement between those subjects given amantadine and those given placebo.

Cholinergic dysfunction is thought to underlie the memory impairment in patients with Alzheimer disease, and postconcussive patients with cognitive symptoms share some similarities in the memory and attention deficits seen in Alzheimer disease.⁴⁶ Donepezil is a long-acting acetylcholinesterase inhibitor shown to improve cognition in Alzheimer disease patients. There is accumulating evidence that donepezil administration improved overall function, as well as short- and long-term memory.¹³³⁻¹³⁶ Donepezil also reduced anxiety, depression, and apathy in some patients.¹³⁴ Newer-generation acetylcholinesterase inhibitors such as rivastigmine and galantamine have also been investigated with similar promising results.¹³⁷⁻¹⁴² Cytidine diphosphate choline, an intermediate precursor in the synthesis of phosphatidylcholine, is thought to lead to increased brain acetylcholine levels. One study explored treatment of postconcussion symptoms for 1 month after mild to moderate TBI with cytidine diphosphate choline.¹⁴³ This small double-blinded, placebo-controlled study of 14 patients found that cytidine diphosphate choline produced a significantly greater reduction in postconcussion symptoms than placebo. The patients also had a significant improvement in recognition memory for designs.¹⁴³ There is still a need for further studies to determine the efficacy of cholinergic agents in treating the neurocognitive symptoms in postconcussion patients. Several other pharmacological agents such as fluoxetine, sertraline, atomoxetine, bromocriptine, and pramiracetam have been investigated as treatment for postconcussive cognitive symptoms; however, the evidence is limited.^{21,22,108,117}

DISCUSSION

It is paramount to have a consistent and cohesive multidisciplinary approach when treating concussion patients with somatic, sleep, cognitive, and/or behavioral impairments. Although the treatment team can be composed of healthcare practitioners from multiple disciplines of medicine, all should seek to achieve common objectives collaboratively. Fortunately, most postconcussive symptoms resolve spontaneously and require only conservative treatment. Subgroups of patients have prolonged recoveries, however, and may benefit from treatment with medications. The choice of which medication to use for a patient depends on the symptom qualities, and each decision should be made on an individual-case basis. As has been demonstrated in this review, the evidence supporting the pharmacologic treatment of persistent concussion symptoms is equivocal.

Concussion in the Military: Points of Consideration

Concussion has become a silent epidemic in athletics and among military personnel. Although the pharmacological treatment of symptoms has been described in broad general categories, several nuances between these 2 groups must be considered. As noted in the consensus statement generated from the 3rd International Conference on Concussion in Sport, there are a range of “modifying” factors that may influence the investigation and management of concussion, including the mechanism of injury.²³ The differential response observed in the previously mentioned study of headache management in military personnel exposed to blast- vs non-blast-induced concussive injuries demonstrates the importance of such modifying factors.⁴ To identify more effective treatment strategies, it will be important to determine and to understand the reasons why non-blast-induced posttraumatic headaches respond better to prophylactic therapies than blast-induced headaches.⁴

Premorbid/comorbid conditions can also be considered modifying factors and include a history of migraine, depression, or other mental health disorders; PTSD; attention deficit hyperactivity disorder; and sleep disorders. Psychological issues can particularly complicate concussion management because they may trigger somatic symptoms or contribute to a vicious cycle of pain and emotional problems.⁷⁰ Alternatively, persistent headaches after concussion may perpetuate emotional symptoms.⁷⁰ Large populations of Operation Iraqi Freedom and Operation Enduring Freedom veterans who have sustained TBI suffer from PTSD or have both a history of TBI and current PTSD.^{144,145} Symptoms that may be attributable to concussion or mild TBI overlap considerably with the symptoms of PTSD. It is also unknown whether findings from civilian populations with a history of both concussion and PTSD are applicable to individuals with combat-related concussion and PTSD. Additionally, soldiers are exposed to multiple stressors with or without suffering blast-induced TBI, making diagnosis and treatment even more difficult. One study of experimental blast-induced TBI in rats demonstrated that experimental conditions alone,

particularly the exposure to blast acoustics, increased anxiety and triggered specific behavioral and molecular changes without evidence of injury.¹⁴⁶ These findings, albeit in an animal model, highlight the possible role of combat-related stressors in the development of posttraumatic symptoms.

Such observations stress how the mechanism of trauma (blast vs nonblast), the context of the injury (battlefield vs not on a battlefield), or possible underlying comorbidities may have significant implications for treatment outcomes. Thus, many of the pharmacological treatments that have been described for use in civilian or sports-related concussion may not be transferrable to military personnel with combat-related TBI and vice versa. A recent excellent review noted that current evidence-based practices to screen, diagnose, prospectively evaluate, and, more important, treat postconcussion symptoms or PTSD may be less accurate or effective if and when these conditions occur together.¹⁴⁴ No well-designed studies have evaluated treatment effectiveness in this population.¹⁴⁷ Thus, there is a particular need to develop an evidence base to identify best practices to diagnose and manage patients with concussion/PTSD in our military veterans, which may differ from civilian care.

Limitations

Our review has several limitations that should be taken into account. First, we limited our literature search to articles in the English language from 1900 to 2011, so studies published in other languages may have been missed. With regard to certain search terms, there has been no universally accepted terminology, increasing the difficulty of the literature review. For example, no universal definition has been accepted for concussion over the years, and there is much overlap in the literature with mild TBI. As another example, some articles used the term posttraumatic headache, whereas others used the term post-traumatic headache. In addition, although our review found several satisfactory responses to pharmacological treatments, it is possible that many more negative results were not published. Another limitation is that this article lacks the “quality” of a true systematic review. That being said, the last systematic review of treatments for mild TBI/concussion was in 2005.¹⁰ That review identified 8 studies that met the inclusion criteria, and the authors concluded that there was insufficient evidence that any specific drug treatment was effective for 1 or more symptoms of mild TBI.¹⁰ Since then, there has continued to be a lack of quality evidence for the use of pharmacotherapy in concussion management.

CONCLUSION

This comprehensive review has described the available pharmacological treatment options and strategies for concussion based on the most current available medical literature, regardless of the quality of evidence. Having the full scope of evidence in the practitioner’s management armamentarium should aid in dealing with complex postconcussion symptoms. That being said, it cannot be emphasized enough that treating patients with

postconcussive symptoms is not an easy task. Although we may have a variety of medications at our disposal, at this time, a clear inability exists to precisely treat concussion symptoms pharmacologically in this difficult population. Additionally, many of these medications can be considered off-label in their use and carry several drug interactions or side effects, as demonstrated in the tables of this review. Strong consideration must be given to discovering and using translational treatments that target the underlying pathophysiology. As noted, an increasing number of well-designed studies are investigating the neuroprotective potential of nutraceutical preparations, and although the clinical evidence is still fairly thin, such a treatment approach may prove to be more successful than symptom management. Ultimately, understanding the limitations of the medical evidence should enable the practitioner to better educate postconcussive patients regarding the potential therapeutic approaches. Finally, in addition to providing a management framework, this review underscores the clear need for well-designed trials investigating the efficacy of both naturally occurring neuroprotective compounds and the various symptomatic medical therapies noted.

Disclosure

The authors have no personal financial or institutional interest in any of the drugs, materials, or devices described in this article.

REFERENCES

- Langlois JA, Rutland-Brown W, Wald MM. The epidemiology and impact of traumatic brain injury: a brief overview. *J Head Trauma Rehabil.* 2006;21(5):375-378.
- Veterans for Commonsense. Iraq and Afghanistan war impact report: number of deployments for those ever deployed for Operation Iraqi Freedom and Operation Enduring Freedom, as of Dec. 31, 2010. http://veteransforcommonsense.org/wp-content/uploads/2012/01/VCS_IAIR_JAN_2012.pdf. Accessed November 23, 2011.
- Felber ES. Combat-related posttraumatic headache: diagnosis, mechanisms of injury, and challenges to treatment. *J Am Osteopath Assoc.* 2010;110(12):737-738.
- Erickson JC. Treatment outcomes of chronic post-traumatic headaches after mild head trauma in US soldiers: an observational study. *Headache.* 2011;51(6):932-944.
- Hoge CW, McGurk D, Thomas JL, Cox AL, Engel CC, Castro CA. Mild traumatic brain injury in U.S. soldiers returning from Iraq. *N Engl J Med.* 2008;358(5):453-463.
- Okie S. Traumatic brain injury in the war zone. *N Engl J Med.* 2005;352(20):2043-2047.
- Schwab KA, Ivins B, Cramer G, et al. Screening for traumatic brain injury in troops returning from deployment in Afghanistan and Iraq: initial investigation of the usefulness of a short screening tool for traumatic brain injury. *J Head Trauma Rehabil.* 2007;22(6):377-389.
- Terrio H, Brenner LA, Ivins BJ, et al. Traumatic brain injury screening: preliminary findings in a US Army brigade combat team. *J Head Trauma Rehabil.* 2009;24(1):14-23.
- Theeler BJ, Flynn FG, Erickson JC. Headaches after concussion in US soldiers returning from Iraq or Afghanistan. *Headache.* 2010;50(8):1262-1272.
- Comper P, Bisschop SM, Carnide N, Tricco A. A systematic review of treatments for mild traumatic brain injury. *Brain Inj.* 2005;19(11):863-880.
- Hinkle JL, Alves WM, Rimell RW, Jane JA. Restoring social competence in minor head-injury patients. *J Neurosci Nurs.* 1986;18(5):268-271.

12. McCrea M, Hammeke T, Olsen G, Leo P, Guskiewicz K. Unreported concussion in high school football players: implications for prevention. *Clin J Sport Med*. 2004;14(1):13-17.
13. Mittenberg W, Canyock EM, Condit D, Patton C. Treatment of post-concussion syndrome following mild head injury. *J Clin Exp Neuropsychol*. 2001;23(6):829-836.
14. Paniak C, Toller-Lobe G, Durand A, Nagy J. A randomized trial of two treatments for mild traumatic brain injury. *Brain Inj*. 1998;12(12):1011-1023.
15. Paniak C, Toller-Lobe G, Reynolds S, Melnyk A, Nagy J. A randomized trial of two treatments for mild traumatic brain injury: 1 year follow-up. *Brain Inj*. 2000;14(3):219-226.
16. Ponsford J, Willmott C, Rothwell A, et al. Impact of early intervention on outcome after mild traumatic brain injury in children. *Pediatrics*. 2001;108(6):1297-1303.
17. Ponsford J, Willmott C, Rothwell A, et al. Impact of early intervention on outcome following mild head injury in adults. *J Neurol Neurosurg Psychiatry*. 2002;73(3):330-332.
18. Salazar AM. Impact of early intervention on outcome following mild head injury in adults. *J Neurol Neurosurg Psychiatry*. 2002;73(3):239.
19. Wade DT, Crawford S, Wenden FJ, King NS, Moss NE. Does routine follow up after head injury help? A randomised controlled trial. *J Neurol Neurosurg Psychiatry*. 1997;62(5):478-484.
20. Wade DT, King NS, Wenden FJ, Crawford S, Caldwell FE. Routine follow up after head injury: a second randomised controlled trial. *J Neurol Neurosurg Psychiatry*. 1998;65(2):177-183.
21. Chew E, Zafonte RD. Pharmacological management of neurobehavioral disorders following traumatic brain injury: a state-of-the-art review. *J Rehabil Res Dev*. 2009;46(6):851-879.
22. Meehan WP III. Medical therapies for concussion. *Clin Sports Med*. 2011;30(1):115-124, ix.
23. McCrory P, Meeuwisse W, Johnston K, et al. Consensus statement on concussion in sport: the 3rd International Conference on Concussion in Sport held in Zurich, November 2008. *Br J Sports Med*. 2009;43(suppl 1):i76-i90.
24. Barkhoudarian G, Hovda DA, Giza CC. The molecular pathophysiology of concussive brain injury. *Clin Sports Med*. 2011;30(1):33-48, vii-iii.
25. Johnson GV, Greenwood JA, Costello AC, Troncoso JC. The regulatory role of calmodulin in the proteolysis of individual neurofilament proteins by calpain. *Neurochem Res*. 1991;16(8):869-873.
26. Mata M, Staple J, Fink DJ. Changes in intra-axonal calcium distribution following nerve crush. *J Neurobiol*. 1986;17(5):449-467.
27. Maxwell WL, McCreath BJ, Graham DI, Gennarelli TA. Cytochemical evidence for redistribution of membrane pump calcium-ATPase and ecto-Ca-ATPase activity, and calcium influx in myelinated nerve fibres of the optic nerve after stretch injury. *J Neurocytol*. 1995;24(12):925-942.
28. Maxwell WL, Povlishock JT, Graham DL. A mechanistic analysis of non-disruptive axonal injury: a review. *J Neurotrauma*. 1997;14(7):419-440.
29. Pettus EH, Povlishock JT. Characterization of a distinct set of intra-axonal ultrastructural changes associated with traumatically induced alteration in axolemmal permeability. *Brain Res*. 1996;722(1-2):1-11.
30. Povlishock JT, Pettus EH. Traumatically induced axonal damage: evidence for enduring changes in axolemmal permeability with associated cytoskeletal change. *Acta Neurochir Suppl*. 1996;66:81-86.
31. Saatman KE, Abai B, Grosvenor A, Vorwerk CK, Smith DH, Meaney DF. Traumatic axonal injury results in biphasic calpain activation and retrograde transport impairment in mice. *J Cereb Blood Flow Metab*. 2003;23(1):34-42.
32. Spain A, Daumas S, Lifshitz J, et al. Mild fluid percussion injury in mice produces evolving selective axonal pathology and cognitive deficits relevant to human brain injury. *J Neurotrauma*. 2010;27(8):1429-1438.
33. Katayama Y, Becker DP, Tamura T, Hovda DA. Massive increases in extracellular potassium and the indiscriminate release of glutamate following concussive brain injury. *J Neurosurg*. 1990;73(6):889-900.
34. Verweij BH, Muizelaar JP, Vinas FC, Peterson PL, Xiong Y, Lee CP. Mitochondrial dysfunction after experimental and human brain injury and its possible reversal with a selective N-type calcium channel antagonist (SNX-111). *Neurol Res*. 1997;19(3):334-339.
35. Xiong Y, Gu Q, Peterson PL, Muizelaar JP, Lee CP. Mitochondrial dysfunction and calcium perturbation induced by traumatic brain injury. *J Neurotrauma*. 1997;14(1):23-34.
36. Len TK, Neary JP. Cerebrovascular pathophysiology following mild traumatic brain injury. *Clin Physiol Funct Imaging*. 2011;31(2):85-93.
37. Blaylock RL, Maroon J. Immunoexcitotoxicity as a central mechanism in chronic traumatic encephalopathy: a unifying hypothesis. *Surg Neurol Int*. 2011;2:107.
38. Guskiewicz KM, Marshall SW, Bailes J, et al. Association between recurrent concussion and late-life cognitive impairment in retired professional football players. *Neurosurgery*. 2005;57(4):719-726; discussion 719-726.
39. Guskiewicz KM, Marshall SW, Bailes J, et al. Recurrent concussion and risk of depression in retired professional football players. *Med Sci Sports Exerc*. 2007;39(6):903-909.
40. Omalu B, Bailes J, Hamilton RL, et al. Emerging histomorphologic phenotypes of chronic traumatic encephalopathy in American athletes. *Neurosurgery*. 2011;69(1):173-183; discussion 183.
41. Omalu B, Hammers JL, Bailes J, et al. Chronic traumatic encephalopathy in an Iraqi war veteran with posttraumatic stress disorder who committed suicide. *Neurosurg Focus*. 2011;31(5):E3.
42. Omalu BI, Fitzsimmons RP, Hammers J, Bailes J. Chronic traumatic encephalopathy in a professional American wrestler. *J Forensic Nurs*. 2010;6(3):130-136.
43. Giza CC, Hovda DA. The neurometabolic cascade of concussion. *J Athl Train*. 2001;36(3):228-235.
44. Guskiewicz KM, McCrea M, Marshall SW, et al. Cumulative effects associated with recurrent concussion in collegiate football players: the NCAA Concussion Study. *JAMA*. 2003;290(19):2549-2555.
45. Iverson GL, Brooks BL, Collins MW, Lovell MR. Tracking neuropsychological recovery following concussion in sport. *Brain Inj*. 2006;20(3):245-252.
46. Willer B, Leddy JJ. Management of concussion and post-concussion syndrome. *Curr Treat Options Neurol*. 2006;8(5):415-426.
47. McHugh T, Laforce R Jr, Gallagher P, Quinn S, Diggle P, Buchanan L. Natural history of the long-term cognitive, affective, and physical sequelae of mild traumatic brain injury. *Brain Cogn*. 2006;60(2):209-211.
48. Schnadower D, Vazquez H, Lee J, Dayan P, Roskind CG. Controversies in the evaluation and management of minor blunt head trauma in children. *Curr Opin Pediatr*. 2007;19(3):258-264.
49. Evans RW. Post-traumatic headaches. *Neurol Clin*. 2004;22(1):237-249, viii.
50. Bigler ED. Neuropsychology and clinical neuroscience of persistent post-concussive syndrome. *J Int Neuropsychol Soc*. 2008;14(1):1-22.
51. Sedney CL, Orphanos J, Bailes JE. When to consider retiring an athlete after sports-related concussion. *Clin Sports Med*. 2011;30(1):189-200, xi.
52. Petraglia AL, Winkler EA, Bailes JE. Stuck at the bench: potential natural neuroprotective compounds for concussion. *Surg Neurol Int*. 2011;2:146.
53. Maroon JC, Bost JW, Maroon A. Natural anti-inflammatory agents for pain relief. *Surg Neurol Int*. 2010;1:80.
54. Lewis MD, Bailes J. Neuroprotection for the warrior: dietary supplementation with omega-3 fatty acids. *Mil Med*. 2011;176(10):1120-1127.
55. Bailes JE, Mills JD. Docosahexaenoic acid reduces traumatic axonal injury in a rodent head injury model. *J Neurotrauma*. 2010;27(9):1617-1624.
56. Mills JD, Bailes JE, Sedney CL, Hutchins H, Sears B. Omega-3 fatty acid supplementation and reduction of traumatic axonal injury in a rodent head injury model. *J Neurosurg*. 2011;114(1):77-84.
57. Mills JD, Hadley K, Bailes JE. Dietary supplementation with the omega-3 fatty acid docosahexaenoic acid in traumatic brain injury. *Neurosurgery*. 2011;68(2):474-481; discussion 481.
58. Beauchamp K, Mutlak H, Smith WR, Shohami E, Stahel PF. Pharmacology of traumatic brain injury: where is the "golden bullet"? *Mol Med*. 2008;14(11-12):731-740.
59. Mittenberg W, Burton DB. A survey of treatments for post-concussion syndrome. *Brain Inj*. 1994;8(5):429-437.
60. Reddy C. A treatment paradigm for sports concussion. *Brain Injury Professional*. 2004;4:24-25.
61. Arciniegas DB, Anderson CA, Topkoff J, McAllister TW. Mild traumatic brain injury: a neuropsychiatric approach to diagnosis, evaluation, and treatment. *Neuropsychiatr Dis Treat*. 2005;1(4):311-327.
62. Faux S, Sheedy J. A prospective controlled study in the prevalence of posttraumatic headache following mild traumatic brain injury. *Pain Med*. 2008;9(8):1001-1011.
63. Paniak C, Reynolds S, Phillips K, Toller-Lobe G, Melnyk A, Nagy J. Patient complaints within 1 month of mild traumatic brain injury: a controlled study. *Arch Clin Neuropsychol*. 2002;17(4):319-334.

64. Guskiewicz KM, Weaver NL, Padua DA, Garrett WE Jr. Epidemiology of concussion in collegiate and high school football players. *Am J Sports Med.* 2000; 28(5):643-650.
65. Guskiewicz KM, Bruce SL, Cantu RC, et al. Recommendations on management of sport-related concussion: summary of the National Athletic Trainers' Association position statement. *Neurosurgery.* 2004;55(4):891-895; discussion 896.
66. Lane JC, Arciniegas DB. Post-traumatic Headache. *Curr Treat Options Neurol.* 2002;4(1):89-104.
67. Lenaerts ME, Couch JR. Posttraumatic headache. *Curr Treat Options Neurol.* 2004;6(6):507-517.
68. Packard RC. Epidemiology and pathogenesis of posttraumatic headache. *J Head Trauma Rehabil.* 1999;14(1):9-21.
69. Haas DC. Chronic post-traumatic headaches classified and compared with natural headaches. *Cephalalgia.* 1996;16(7):486-493.
70. Lew HL, Lin PH, Fuh JL, Wang SJ, Clark DJ, Walker WC. Characteristics and treatment of headache after traumatic brain injury: a focused review. *Am J Phys Med Rehabil.* 2006;85(7):619-627.
71. Solomon S. Posttraumatic headache. *Med Clin North Am.* 2001;85(4):987-996, vii-viii.
72. Tyler GS, McNeely HE, Dick ML. Treatment of post-traumatic headache with amitriptyline. *Headache.* 1980;20(4):213-216.
73. Weiss HD, Stern BJ, Goldberg J. Post-traumatic migraine: chronic migraine precipitated by minor head or neck trauma. *Headache.* 1991;31(7):451-456.
74. Saran A. Antidepressants not effective in headache associated with minor closed head injury. *Int J Psychiatry Med.* 1988;18(1):75-83.
75. McBeath JG, Nanda A. Use of dihydroergotamine in patients with postconcussion syndrome. *Headache.* 1994;34(3):148-151.
76. Rosenberg G. The mechanisms of action of valproate in neuropsychiatric disorders: can we see the forest for the trees? *Cell Mol Life Sci.* 2007;64(16):2090-2103.
77. Packard RC. Treatment of chronic daily posttraumatic headache with divalproex sodium. *Headache.* 2000;40(9):736-739.
78. Abend NS, Nance ML, Bonnemann C. Subcutaneous sumatriptan in an adolescent with acute posttraumatic headache. *J Child Neurol.* 2008;23(4):438-440.
79. Cohen SP, Plunkett AR, Wilkinson I, et al. Headaches during war: analysis of presentation, treatment, and factors associated with outcome. *Cephalalgia.* 2012; 32(2):94-108.
80. Gawle MJ, Rothbart P, Jacobs H. Subcutaneous sumatriptan in the treatment of acute episodes of posttraumatic headache. *Headache.* 1993;33(2):96-97.
81. Sheffell FD, Weeks RE, Rapoport AM, Siegel S, Baskin S, Arrowsmith F. Subcutaneous sumatriptan in a clinical setting: the first 100 consecutive patients with acute migraine in a tertiary care center. *Headache.* 1994;34(2):67-72.
82. Tepper SJ, Millson D. Safety profile of the triptans. *Expert Opin Drug Saf.* 2003; 2(2):123-132.
83. Tepper SJ. Safety and rational use of the triptans. *Med Clin North Am.* 2001;85 (4):959-970.
84. Rapoport AM, Tepper SJ. Triptans are all different. *Arch Neurol.* 2001;58(9): 1479-1480.
85. Cicerone KD, Kalmar K. Persistent postconcussion syndrome: the structure of subjective complaints after mild traumatic brain injury. *J Head Trauma Rehabil.* 1995;10(3):1-17.
86. Zee DS. Perspectives on the pharmacotherapy of vertigo. *Arch Otolaryngol.* 1985; 111(9):609-612.
87. Hoffer ME, Gottshall KR, Moore R, Balough BJ, Wester D. Characterizing and treating dizziness after mild head trauma. *Otol Neurotol.* 2004;25(2):135-138.
88. Gottshall KR, Hoffer ME. Tracking recovery of vestibular function in individuals with blast-induced head trauma using vestibular-visual-cognitive interaction tests. *J Neurol Phys Ther.* 2010;34(2):94-97.
89. Gottshall K. Vestibular rehabilitation after mild traumatic brain injury with vestibular pathology. *NeuroRehabilitation.* 2011;29(2):167-171.
90. Alsalaheen BA, Mucha A, Morris LO, et al. Vestibular rehabilitation for dizziness and balance disorders after concussion. *J Neurol Phys Ther.* 2010;34(2): 87-93.
91. Wheaton P, Mathias JL, Vink R. Impact of pharmacological treatments on cognitive and behavioral outcome in the postacute stages of adult traumatic brain injury: a meta-analysis. *J Clin Psychopharmacol.* 2011;31(6):745-757.
92. Kaiser PR, Valko PO, Werth E, et al. Modafinil ameliorates excessive daytime sleepiness after traumatic brain injury. *Neurology.* 2010;75(20):1780-1785.
93. Jha A, Weintraub A, Allshouse A, et al. A randomized trial of modafinil for the treatment of fatigue and excessive daytime sleepiness in individuals with chronic traumatic brain injury. *J Head Trauma Rehabil.* 2008;23(1):52-63.
94. Frenette AJ, Kanji S, Rees L, et al. Efficacy and safety of dopamine agonists in traumatic brain injury: a systematic review of randomized controlled trials. *J Neurotrauma.* 2012;29(1):1-18.
95. Management of Concussion/mTBI Working Group. VA/DoD clinical practice guideline for management of concussion/mild traumatic brain injury. *J Rehabil Res Dev.* 2009;46(6):CP1-CP68.
96. Rao V, Rollings P. Sleep disturbances following traumatic brain injury. *Curr Treat Options Neurol.* 2002;4(1):77-87.
97. Flanagan SR, Greenwald B, Wieber S. Pharmacological treatment of insomnia for individuals with brain injury. *J Head Trauma Rehabil.* 2007;22(1):67-70.
98. Ruff RL, Ruff SS, Wang XF. Improving sleep: initial headache treatment in OIF/OEF veterans with blast-induced mild traumatic brain injury. *J Rehabil Res Dev.* 2009;46(9):1071-1084.
99. Reiter RJ, Korkmaz A. Clinical aspects of melatonin. *Saudi Med J.* 2008;29(11): 1537-1547.
100. Samantaray S, Das A, Thakore NP, et al. Therapeutic potential of melatonin in traumatic central nervous system injury. *J Pineal Res.* 2009;47(2):134-142.
101. Orff HJ, Ayalon L, Drummond SP. Traumatic brain injury and sleep disturbance: a review of current research. *J Head Trauma Rehabil.* 2009;24(3): 155-165.
102. Maldonado MD, Murillo-Cabezas F, Terron MP, et al. The potential of melatonin in reducing morbidity-mortality after craniocerebral trauma. *J Pineal Res.* 2007;42(1):1-11.
103. Kemp S, Biswas R, Neumann V, Coughlan A. The value of melatonin for sleep disorders occurring post-head injury: a pilot RCT. *Brain Inj.* 2004;18(9):911-919.
104. Buscemi N, Vandermeer B, Pandya R, et al. Melatonin for treatment of sleep disorders. *Evid Rep Technol Assess (Summ).* 2004;(108):1-7.
105. Medline Plus. Melatonin. 2010. <http://www.nlm.nih.gov/medlineplus/druginfo/natural/940.html>. Accessed November 23, 2011.
106. Buscemi N, Vandermeer B, Hooton N, et al. The efficacy and safety of exogenous melatonin for primary sleep disorders: a meta-analysis. *J Gen Intern Med.* 2005;20(12):1151-1158.
107. Rogers NL, Dinges DF, Kennaway DJ, Dawson D. Potential action of melatonin in insomnia. *Sleep.* 2003;26(8):1058-1059.
108. Warden DL, Gordon B, McAllister TW, et al. Guidelines for the pharmacologic treatment of neurobehavioral sequelae of traumatic brain injury. *J Neurotrauma.* 2006;23(10):1468-1501.
109. Silver JM, McAllister TW, Arciniegas DB. Depression and cognitive complaints following mild traumatic brain injury. *Am J Psychiatry.* 2009;166(6):653-661.
110. Dinan TG, Mobayed M. Treatment resistance of depression after head injury: a preliminary study of amitriptyline response. *Acta Psychiatr Scand.* 1992;85(4): 292-294.
111. Saran AS. Depression after minor closed head injury: role of dexamethasone suppression test and antidepressants. *J Clin Psychiatry.* 1985;46(8):335-338.
112. Fann JR, Uomoto JM, Katon WJ. Sertraline in the treatment of major depression following mild traumatic brain injury. *J Neuropsychiatry Clin Neurosci.* 2000;12 (2):226-232.
113. Fann JR, Uomoto JM, Katon WJ. Cognitive improvement with treatment of depression following mild traumatic brain injury. *Psychosomatics.* 2001;42(1): 48-54.
114. Rapoport MJ, Chan F, Lanctot K, Herrmann N, McCullagh S, Feinstein A. An open-label study of citalopram for major depression following traumatic brain injury. *J Psychopharmacol.* 2008;22(8):860-864.
115. Rapoport MJ, Mitchell RA, McCullagh S, et al. A randomized controlled trial of antidepressant continuation for major depression following traumatic brain injury. *J Clin Psychiatry.* 2010;71(9):1125-1130.
116. Muller U, Murai T, Bauer-Witmund T, von Cramon DY. Paroxetine versus citalopram treatment of pathological crying after brain injury. *Brain Inj.* 1999;13 (10):805-811.
117. Horsfield SA, Rosse RB, Tomasino V, Schwartz BL, Mastropalo J, Deutsch SI. Fluoxetine's effects on cognitive performance in patients with traumatic brain injury. *Int J Psychiatry Med.* 2002;32(4):337-344.
118. Collins MW, Grindel SH, Lovell MR, et al. Relationship between concussion and neuropsychological performance in college football players. *JAMA.* 1999;282 (10):964-970.

119. Collins MW, Lovell MR, McKeag DB. Current issues in managing sports-related concussion. *JAMA*. 1999;282(24):2283-2285.
120. Van Kampen DA, Lovell MR, Pardini JE, Collins MW, Fu FH. The "value added" of neurocognitive testing after sports-related concussion. *Am J Sports Med*. 2006;34(10):1630-1635.
121. Plenger PM, Dixon CE, Castillo RM, Frankowski RF, Yablon SA, Levin HS. Subacute methylphenidate treatment for moderate to moderately severe traumatic brain injury: a preliminary double-blind placebo-controlled study. *Arch Phys Med Rehabil*. 1996;77(6):536-540.
122. Tenovuo O. Pharmacological enhancement of cognitive and behavioral deficits after traumatic brain injury. *Curr Opin Neurol*. 2006;19(6):528-533.
123. Whyte J, Hart T, Schuster K, Fleming M, Polansky M, Coslett HB. Effects of methylphenidate on attentional function after traumatic brain injury: a randomized, placebo-controlled trial. *Am J Phys Med Rehabil*. 1997;76(6):440-450.
124. Whyte J, Hart T, Vaccaro M, et al. Effects of methylphenidate on attention deficits after traumatic brain injury: a multidimensional, randomized, controlled trial. *Am J Phys Med Rehabil*. 2004;83(6):401-420.
125. Williams SE, Ris MD, Ayyangar R, Scheff BK, Berch D. Recovery in pediatric brain injury: is psychostimulant medication beneficial? *J Head Trauma Rehabil*. 1998;13(3):73-81.
126. Leone H, Polsonetti BW. Amantadine for traumatic brain injury: does it improve cognition and reduce agitation? *J Clin Pharm Ther*. 2005;30(2):101-104.
127. Sawyer E, Mauro LS, Ohlinger MJ. Amantadine enhancement of arousal and cognition after traumatic brain injury. *Ann Pharmacother*. 2008;42(2):247-252.
128. Kraus MF, Smith GS, Butters M, et al. Effects of the dopaminergic agent and NMDA receptor antagonist amantadine on cognitive function, cerebral glucose metabolism and D2 receptor availability in chronic traumatic brain injury: a study using positron emission tomography (PET). *Brain Inj*. 2005;19(7):471-479.
129. Meythaler JM, Brunner RC, Johnson A, Novack TA. Amantadine to improve neurorecovery in traumatic brain injury-associated diffuse axonal injury: a pilot double-blind randomized trial. *J Head Trauma Rehabil*. 2002;17(4):300-313.
130. Beers SR, Skold A, Dixon CE, Adelson PD. Neurobehavioral effects of amantadine after pediatric traumatic brain injury: a preliminary report. *J Head Trauma Rehabil*. 2005;20(5):450-463.
131. Green LB, Hornyak JE, Hurvitz EA. Amantadine in pediatric patients with traumatic brain injury: a retrospective, case-controlled study. *Am J Phys Med Rehabil*. 2004;83(12):893-897.
132. Schneider WN, Drew-Cates J, Wong TM, Dombovy ML. Cognitive and behavioural efficacy of amantadine in acute traumatic brain injury: an initial double-blind placebo-controlled study. *Brain Inj*. 1999;13(11):863-872.
133. Kaye NS, Townsend JB III, Ivins R. An open-label trial of donepezil (Aricept) in the treatment of persons with mild traumatic brain injury. *J Neuropsychiatry Clin Neurosci*. 2003;15(3):383-384; author reply 384-385.
134. Masanic CA, Bayley MT, VanReekum R, Simard M. Open-label study of donepezil in traumatic brain injury. *Arch Phys Med Rehabil*. 2001;82(7):896-901.
135. Walker W, Seel R, Gibellato M, et al. The effects of donepezil on traumatic brain injury acute rehabilitation outcomes. *Brain Inj*. 2004;18(8):739-750.
136. Whelan FJ, Walker MS, Schultz SK. Donepezil in the treatment of cognitive dysfunction associated with traumatic brain injury. *Ann Clin Psychiatry*. 2000;12(3):131-135.
137. Noble JM, Hauser WA. Effects of rivastigmine on cognitive function in patients with traumatic brain injury. *Neurology*. 2007;68(20):1749; author reply 1750.
138. Silver JM, Koumaras B, Chen M, et al. Effects of rivastigmine on cognitive function in patients with traumatic brain injury. *Neurology*. 2006;67(5):748-755.
139. Silver JM, Koumaras B, Meng X, et al. Long-term effects of rivastigmine capsules in patients with traumatic brain injury. *Brain Inj*. 2009;23(2):123-132.
140. Tenovuo O. Central acetylcholinesterase inhibitors in the treatment of chronic traumatic brain injury: clinical experience in 111 patients. *Prog Neuropsychopharmacol Biol Psychiatry*. 2005;29(1):61-67.
141. Tenovuo O, Alin J, Helenius H. A randomized controlled trial of rivastigmine for chronic sequelae of traumatic brain injury: what it showed and taught? *Brain Inj*. 2009;23(6):548-558.
142. Zhang L, Plorkin RC, Wang G, Sandel ME, Lee S. Cholinergic augmentation with donepezil enhances recovery in short-term memory and sustained attention after traumatic brain injury. *Arch Phys Med Rehabil*. 2004;85(7):1050-1055.
143. Levin HS. Treatment of postconcussional symptoms with CDP-choline. *J Neurol Sci*. 1991;103(suppl):S39-S42.
144. Carlson K, Kehle S, Meis L, et al. *The Assessment and Treatment of Individuals With History of Traumatic Brain Injury and Post-Traumatic Stress Disorder: A Systematic Review of the Evidence*. Washington, DC: Department of Veterans Affairs; 2009. *VA Evidence-Based Synthesis Program Reports*.
145. Simmons AN, Matthews SC. Neural circuitry of PTSD with or without mild traumatic brain injury: a meta-analysis. *Neuropharmacology*. 2012;62(2):598-606.
146. Kamnakhsh A, Kovesdi E, Kwon SK, et al. Factors affecting blast traumatic brain injury. *J Neurotrauma*. 2011;28(10):2145-2153.
147. Carlson KF, Kehle SM, Meis LA, et al. Prevalence, assessment, and treatment of mild traumatic brain injury and posttraumatic stress disorder: a systematic review of the evidence. *J Head Trauma Rehabil*. 2011;26(2):103-115.

COMMENTS

This is a good review article on the medical therapies to treat prolonged postconcussive symptoms. Many factors come into play in the decision to treat these symptoms pharmacologically. One factor is the severity of symptoms affecting the patient's daily living, including school performance for athletes. Another is the duration of symptoms, particularly when it exceeds the typical recovery period. Other factors that could affect the decision to use medical treatment for the symptoms of concussion are parents' and teachers' feedback regarding the younger patients' physical, emotional, and cognitive changes noted after the traumatic brain injury. Without a doubt, the benefits of medical treatment for concussion symptoms should justify the potential side effects of these medications. There is scant literature regarding the medical management of concussion. This article highlights the great need to develop large multicenter, controlled studies to evaluate the various medical therapies in treating prolonged postconcussive symptoms.

A question for the future is whether functional magnetic resonance imaging (MRI) would be an adjunctive tool for clinical assessment to decide which patients should be considered for treatment of depression. Functional MRI suggests that a depressed mood after concussion may reflect an underlying pathophysiology abnormality consistent with a limbic-frontal model of depression.^{1,2} Numerous postconcussion symptoms such as lack of concentration, fatigue, and sleeping difficulty overlap with depression manifestation. Currently, functional MRI is available only for research purposes.

Madeline Matar Joseph
Jacksonville, Florida

1. Chen J, Johnston K, Collie A, et al. A validation of the Post Concussion Symptom Scale in the assessment of complex concussion using cognitive testing and functional MRI. *J Neurol Neurosurg Psychiatry*. 2007;78(11):1231-1238.
2. Chen J, Johnston K, Frey S, et al. Functional abnormalities in symptomatic concussed athletes: an fMRI study. *Neuroimage*. 2004;22(1):68-82.

The authors are complimented for providing a scholarly review of the pharmacotherapy literature in mild traumatic brain injury. They accurately indicate that the evidence for various pharmacologic agents is equivocal and that treatment should be based individually on symptom characteristics. The authors also provide tables on medications, which should be a very useful resource for practitioners.

Kenneth C. Kutner
New York, New York